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TUVRheinland®

Hopping Mode
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A TUVRheinland®

Band Edge, Hopping Mode, Low Channel

Spectrum |

=)

Ref Level 0.00 dem Offset 1.00 dB @ RBW 100 kHz

- Y T N T T,
Y L 40

N

-60 dem —
%wmmkwj
-80 dBm

-90 dBm

Start 2.39 GHz 691 pts

Stop 2.425 GHz

Date: 28.JUL.2022 05:41:2

Band Edge, Hopping Mode, High Channle

Spectrum |

J Measuring...

| CEEEEEE e o

05:41:28 AM

=)

Ref Level 0.00 dBm Offset 1.00 dB & RBW 100 kHz

jo Att 20de SWT 113.8 ps @ VBW 300 kHz Mode Auto FFT
@® 1Pk Max
M1[1] -68.27 dBm
2.4837890 GHz
-10 dBm

M AL AR

___
= |
|
E—
= |

LUV ]

-40 dBm

fD1 -31.470 dBm HH—R i ‘l

-50 dBm

-60 dBm \1

-70 dBmn

T g b, ot o Ao

-80 dBm

-90 dBm

Start 2.45 GHz 691 pts

Stop 2.5 GHz

)i 1

Date: 28.JUL.2022 05:41:52

Measuring...

QD o

07/28, 2
05:41:52 AM




Appendix B TUVRheinland®

Prifbericht - Produkte CN22ED56 002
Test Report - Products Page 34 of 57

EDR mode (8DPSK)

Low Channel
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Middle Channel
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TUVRheinland®

High Channel
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Band Edge, Low Channel
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TUVRheinland®

Hopping Mode
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Band Edge, Hopping Mode, Low Channel
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A TUVRheinland®

Note: Testing was carried out within frequency range 9kHz to the tenth harmonics. The measurement results below
30MHz and 18GHz - 26.5GHz were greater than 20dB below the limit, so only the radiated spurious emissions from

30MHz to 18GHz were reported.

Appendix B.7: Test Results of Radiated Spurious Emissions

Note: This testing was carried out on different modulations, but only the worst case (GFSK) was presented in

this report.
30MHz - 1GHz

EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BR_DH5_Mid channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
80T
70T
60T
c T
& 50T
i %] | [
3 [
c 40 *
°© T *
E 30: * * *
20:' %
107
0 f f —t—t f f f f f —t— I
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Critical Fregs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuVv/m) (dB) (cm) (deg) (dB/m)
46.878000 17.00 40.00 23.00 | 100.0 | H 294.0 -18.5
134.081000 28.86 43.50 14.64 | 100.0 | H 21.0 -22.0
186.509500 39.21 43.50 429 | 1000 | H 21.0 -19.9
241.023500 33.20 46.00 12.80 | 100.0 | H 30.0 -17.7
431.143500 29.21 46.00 16.79 | 100.0 | H 67.0 -13.3
862.017500 30.95 46.00 15.05 | 100.0 | H 294.0 -5.3
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EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BR_DH5_Mid channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
80T
70T
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c T
& 50T
& ] , [
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= 40 * *
% 30T * *
4 * "
20+
10T
0 t t —t+—t t t t t t t I
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Critical Fregs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpVv/m) | (dBuVv/m) (dB) (cm) (deg) (dB/m)
50.370000 29.95 40.00 10.05 100.0 | V 6.0 -18.3
68.072500 25.64 40.00 14.36 | 100.0 | V 249.0 -21.2
95.572000 23.93 43.50 19.57 100.0 | V 296.0 -19.7
202.029500 38.64 43.50 4.86 100.0 | V 106.0 -18.9
248.735000 37.00 46.00 9.00 100.0 | V 126.0 -17.4
432.550000 31.92 46.00 14.08 100.0 | V 0.0 -13.3
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1GHz - 18GHz
Note: The highest waveform in the figure is Bluetooth Fundamental.

EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BR_DH5_Low channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
1207
1001
c 1
W 80T
‘B i
©
£ 60T
g £ ¥
3
404 *
20T
0 t t t t H
1G 2G 3G 4G 5G 6.2G
Frequency in Hz
Critical _Fregs
Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuv/m) | (dBupVv/m) | (dBuv/m) | (dB) (cm) (deg) (dB/m)
4804.000000 41.97 54.00 12.03 150.0 | H 197.0 11.8
4811.000000 51.39 74.00 22.61 150.0 | H 190.0 11.8
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EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BR_DH5_Low channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
1201
100T
e |
i
m =+
©
£ 60T
4 X
. 40+ 'L*-WMW
[P -
20T
0 t t t t
1G 2G 3G 4G 5G
Frequency in Hz
Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
4804.000000 40.34 54.00 13.66 150.0 | V 313.0 11.8
4808.000000 50.59 74.00 23.41 150.0 | V 119.0 11.8




Prifbericht - Produkte
Test Report - Products

Appendix B
CN22ED56 002
Page 44 of 57

A TUVRheinland®

EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BR_DH5_Low channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
120t
100T
e |
@
m =+
©
£ 60T
[
> -
Q
40+ %
20T
0 t t t t i
6.2G 8 9 10G 18G
Frequency in Hz
Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
9608.233333 46.20 74.00 27.80 150.0 | H 306.0 10.4
9608.233333 42.61 54.00 11.39 150.0 | H 306.0 10.4
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EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BR_DH5_Low channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
1201
1001
-
©
£ 60T
[
5 -
i M
20T
0 : : : : !
6.2G 8 9 10G 18G

Frequency in Hz

Critical Fregs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
9608.233333 47.56 74.00 26.44 150.0 | V 195.0 104
9608.233333 42.91 54.00 11.09 150.0 | V 195.0 104
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EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BR_DH5_Mid channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
1201
100T
e |
i
m =+
©
£ 60T
% + *
40 A
20T
0 t t t t H
1G 2G 3G 4G 5G 6.2G
Frequency in Hz
Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
4881.500000 49.58 74.00 24.42 | 150.0 | H 204.0 11.8
4882.000000 41.04 54.00 12.97 | 150.0 | H 227.0 11.8
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EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BR_DH5_Mid channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
1307
1201
100T
e |
@
m =+
©
£ 60T
4 %
3 - e L
401‘* A e
L "
20T
0 t t t t H
1G 2G 3G 4G 5G 6.2G
Frequency in Hz
Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
4882.000000 39.65 54.00 14.35 150.0 | V 313.0 11.8
4893.000000 51.41 74.00 22.59 150.0 | V 286.0 11.8
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EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BR_DH5_Mid channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
1307
1201
100T
e |
i
m =+
©
£ 60T
[
§ 1 %
a0+
20T
0 t t t t i
6.2G 8 9 10G 18G
Frequency in Hz
Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
9764.091667 48.25 74.00 25.75 | 150.0 | H 40.0 10.4
9764.091667 45.20 54.00 8.80 150.0 | H 40.0 10.4
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A TUVRheinland®

EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BR_DH5_Mid channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
1307
1201
100T
c 1
& 80T |
m =+
©
£ 60T
[
5 -
~ 401 ]f . PP
PR g
20T
0 t t t t i
6.2G 8 9 10G 18G
Frequency in Hz
Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
9764.091667 46.95 74.00 27.05 | 150.0 | V 48.0 10.4
9764.091667 43.98 54.00 10.02 150.0 | V 48.0 10.4
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EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BR_DH5_High channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
1201
1001
e |
i
m =+
©
£ 60T
g 4 *
3
40'| 2k
20T
0 t t t t H
1G 2G 3G 4G 5G 6.2G
Frequency in Hz
Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
4950.500000 50.68 74.00 23.32 150.0 | H 359.0 11.8
4960.000000 40.11 54.00 13.89 150.0 | H 182.0 11.8
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A TUVRheinland®

EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BR_DH5_High channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
1201
100T
e |
i
m =+
©
£ 60T
4 *
3 W
40].14 Y sk s
20T
0 t t t t H
1G 2G 3G 4G 5G 6.2G
Frequency in Hz
Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
4955.500000 50.57 74.00 23.43 150.0 | V 115.0 11.8
4960.000000 40.10 54.00 13.90 150.0 | V 159.0 11.8
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A TUVRheinland®

EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BR_DH5_High channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
1201
1001
e |
i
m =+
©
£ 60T
[
3 T -
40+
20T
0 t t t t i
6.2G 8 9 10G 18G
Frequency in Hz
Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
9919.950000 49.26 74.00 24.74 150.0 | H 29.0 10.8
9920.441667 46.04 54.00 7.96 150.0 | H 29.0 10.8
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A TUVRheinland®

EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BR_DH5_High channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
1201
1001
c 1
& 80T |
m =+
©
£ 60T
[
40_W - ™ ™ el | el
20T
0 t t t t i
6.2G 8 9 10G 18G
Frequency in Hz
Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
9920.441667 50.09 74.00 23.91 150.0 | V 33.0 10.8
9920.441667 46.52 54.00 7.48 150.0 | V 33.0 10.8
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Appendix B.8: Test Results of Radiated Emissions in Restricted Bands

EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BR_DH5_ Low channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
120t
1001
e ]
£ 1
©
£ 60T
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— g0t *
20T
0 f f f f f f f f f !
2310 2320 2340 2360 2380 2400 2410
Frequency in MHz
Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpv/m) | (dBuv/m) | (dBuv/m) | (dB) (cm) (deg) (dB/m)
2349.625000 49.45 74.00 24.55 150.0 | H 134.0 6.9
2349.940000 40.60 54.00 13.40 150.0 | H 145.0 6.9
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EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BR_DH5_Low channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
1201
1001
£ gl "
& [
a T 11
£ 60T |
= 40+ ik *
20T
0 t t t t t t t t t i
2310 2320 2340 2360 2380 2400 2410
Frequency in MHz
Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
2349.200000 49.07 74.00 24.93 150.0 | V 293.0 6.9
2350.015000 40.49 54.00 13.51 150.0 | V 0.0 6.9
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EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BR_DH5_High channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
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e |
i
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20T
0 t t t t t t t t t i
2475 2480 2485 2490 2495 2500
Frequency in MHz
Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
2484.347500 50.56 74.00 23.44 | 150.0 | H 77.0 7.4
2485.531250 40.72 54.00 13.28 | 150.0 | H 198.0 7.4
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EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BR_DH5_High channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
1201
1001
c 1
@
m
©
£
g *
3
i - sy s
20T
0 t t t t t t t t
2475 2480 2485 2490 2495
Frequency in MHz
Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
2483.741250 40.84 54.00 13.16 | 150.0 | V 225.0 7.4
2485.910000 50.72 74.00 23.28 | 150.0 | V 357.0 7.4
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Appendix C: Test Results of Bluetooth Low Energy
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Appendix C.1: Test Results of Conducted Power Spectral Density

Spectrum I n:vn
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Spectrum | 051
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Appendix C.2: Test Results of 6dB Bandwidth

Minimum Emission Bandwidth 6 dB (2402 MHz; 10.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-

2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 0.693070 0.500000 2401.623762 2402.316832

Levelin dBm

DUT Frequency Max Level Result
(MHz) (dBm)
2402.000000 0.3 | PASS
6 dB Bandwidth

TN

693.070 kHj

(continuation of the "6 dB Bandwidth" table from column 6 ...)

2401

2401.5

2402

Frequency in MHz

2402.5

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~ 40
Sweeptime 18.938 s AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 8 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.27 dB 0.50 dB

2403
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Minimum Emission Bandwidth 6 dB (2440 MHz; 10.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2440.000000 0.712872 0.500000 2439.603960 2440.316832

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2440.000000 -1.9 | PASS
6 dB Bandwidth

T

Level in dBm

712.872 kHj

2439 2439.5 2440 2440.5 2441
Frequency in MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.43900 GHz 2.43900 GHz
Stop Frequency 2.44100 GHz 2.44100 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~ 40
Sweeptime 18.938 pus AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 15/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.05 dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2480 MHz; 10.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 0.712872 0.500000 2479.603960 2480.316832

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2480.000000 -4.2 | PASS
6 dB Bandwidth

T TN

Level in dBm

712.872 kHj

2479 24795 2480 2480.5 2481
Frequency in MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.47900 GHz 2.47900 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~ 40
Sweeptime 18.938 pus AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 14 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.26 dB 0.50 dB
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Appendix C.3: Test Results of 99% Bandwidth
Occupied Channel Bandwidth 99% (2402 MHz; 10.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 1.015000 2401.477500 2402.492500

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2402.000000 | PASS

99 % Bandwidth

Levelin dBm

1.015 MHg’

2401 2401.5 2402 2402.5 2403
Frequency in MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 ps AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 18 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.21dB 0.30 dB
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Occupied Channel Bandwidth 99% (2440 MHz; 10.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2440.000000 1.015000 2439.477500 2440.492500

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2440.000000 | PASS

99 % Bandwidth

Level in dBm

1.015 MHgl

2439 2439.5 2440 2440.5 2441
Frequency in MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.43900 GHz 2.43900 GHz
Stop Frequency 2.44100 GHz 2.44100 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 ps AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 22 [ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.09 dB 0.30 dB
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Occupied Channel Bandwidth 99% (2480 MHz; 10.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 1.020000 2479.467500 2480.487500

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2480.000000 | PASS

99 % Bandwidth

Level in dBm

1.020 MH,

2479 24795 2480 2480.5 2481
Frequency in MHz

Measurement
Setting Instrument Target Value
Value

Start Frequency 2.47900 GHz 2.47900 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 ps AUTO
Reference Level -10.000 dBm -10.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 17 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.00 dB 0.30 dB




Prifbericht - Produkte
Test Report - Products

Appendix C
CN22ED56 002
Page 10 of 31

A TUVRheinland®

Appendix C.4: Test Results of Conducted Spurious Emissions Measured in 100 kHz
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Middle Channel

Spectrum |
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High Channel

Spectrum | :rvn
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Band Edge, Low Channel
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Appendix C.5: Test Results of Radiated Spurious Emissions

Note: Testing was carried out within frequency range 9kHz to the tenth harmonics. The measurement results below 30MHz and 18GHz -
26.5GHz were greater than 20dB below the limit, so only the radiated spurious emissions from 30MHz to 18GHz were reported.

30 MHz to 1GHz

EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BLE 1M_Mid channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
80T
70T
60T
c T
,@‘ 50T |_
o T I J
2 40 o
5 T 2k
& 30T * A
- £ *
20: %
109
0 f f —t—t f f f f f —t— I
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Critical_Fregs
Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
49.691000 17.75 40.00 22.25 | 100.0 | H 124.0 -18.3
121.422500 25.85 43.50 17.65 | 100.0 | H 32.0 -20.9
194.221000 37.74 43.50 576 | 100.0 | H 39.0 -19.2
201.981000 38.04 43.50 5.46 | 100.0 | H 18.0 -18.9
240.926500 34.14 46.00 11.86 | 100.0 | H 39.0 -17.7
418.582000 29.43 46.00 16.57 | 100.0 | H 75.0 -13.4
858.234500 29.89 46.00 16.11 | 100.0 | H 111.0 -5.4
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EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BLE 1M_Mid channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz

Critical Fregs

Frequency MaxPeak Limit Margin | Height | Pol | Azimuth Corr.

(MHz) (dBuV/m) | (dBuVv/m) (dB) (cm) (deg) (dB/m)

50.709500 29.71 40.00 10.29 100.0 | V 270.0 -18.3

93.147000 25.03 43.50 18.47 100.0 | V 256.0 -20.2
152.850500 28.31 43.50 15.19 100.0 | V 98.0 -22.1
202.029500 37.65 43.50 5.85 100.0 | V 154.0 -18.9
240.926500 36.02 46.00 9.98 100.0 | V 192.0 -17.7
429.591500 30.89 46.00 15.11 100.0 | V 11.0 -13.3
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1GHz-18GHz

Note: The highest waveform in the figure is Bluetooth Fundamental.

EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BLE 1M_Low channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Critical Fregs

Frequency in Hz

Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
4801.000000 51.41 74.00 22.59 150.0 | H 133.0 11.8
4803.500000 43.04 54.00 10.96 150.0 | H 163.0 11.8
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A TUVRheinland®

EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BLE 1M_Low channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
4803.500000 50.86 74.00 23.14 150.0 | V 134.0 11.8
4804.000000 42.27 54.00 11.74 | 150.0 | V 142.0 11.8
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A TUVRheinland®

EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BLE 1M_Low channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
7205.458333 37.44 54.00 16.56 150.0 | H 36.0 8.8
7205.950000 44.82 74.00 29.18 150.0 | H 36.0 8.8
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EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BLE 1M_Low channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz

Critical Fregs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
7205.950000 45.45 74.00 28.55 150.0 | V 132.0 8.8
7205.950000 38.28 54.00 15.72 150.0 | V 132.0 8.8
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EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BLE 1M_Mid channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz

Critical Fregs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
4863.500000 50.25 74.00 23.75 150.0 | H 261.0 11.8
4880.000000 39.54 54.00 14.46 1500 | H 176.0 11.8
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A TUVRheinland®

EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BLE 1M_Mid channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
4874.000000 50.26 74.00 23.74 | 150.0 | V 337.0 11.8
4880.000000 40.80 54.00 13.20 150.0 | V 136.0 11.8
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EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BLE 1M_Mid channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz

Critical Fregs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
7320.016667 44.29 74.00 29.71 150.0 | H 227.0 8.2
7320.016667 40.80 54.00 13.20 1500 | H 227.0 8.2
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A TUVRheinland®

EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BLE 1M_Mid channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz

Critical Fregs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
7319.033333 36.71 54.00 17.29 150.0 | V 163.0 8.2
7321.000000 44.77 74.00 29.23 150.0 | V 225.0 8.2
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EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BLE 1M_High channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
4955.500000 39.29 54.00 1471 | 150.0 | H 224.0 11.8
4960.000000 50.38 74.00 23.62 150.0 | H 329.0 11.8
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A TUVRheinland®

EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BLE 1M_High channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
4950.000000 50.90 74.00 23.10 150.0 | V 344.0 11.8
4957.000000 39.26 54.00 14.74 | 150.0 | V 127.0 11.8
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EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BLE 1M_High channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz

Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
7439.983333 36.40 54.00 17.60 150.0 | H 284.0 8.4
7440.966667 43.17 74.00 30.83 150.0 | H 20.0 8.4
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A TUVRheinland®

EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BLE 1M_High channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in Hz
Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
7439.000000 43.43 74.00 30.57 150.0 | V 141.0 8.4
7439.000000 36.59 54.00 17.41 150.0 | V 141.0 8.4
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Appendix C.6: Test Results of Radiated Emissions in Restricted Bands

EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BLE 1M_Low channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
1201
1007
c 1
W 80T
D I
©
£ 60T
g i * y
]
~ a0t * A
20T
0 t t t t t t t t t !
2310 2320 2340 2360 2380 2400 2410

Frequency in MHz

Critical Fregs

Frequency MaxPeak Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
2327.270000 52.84 74.00 21.16 150.0 | H 317.0 6.7
2327.270000 42.42 54.00 11.58 150.0 | H 317.0 6.7
2383.235000 54.10 74.00 19.90 150.0 | H 317.0 7.0
2383.235000 44.07 54.00 9.93 150.0 | H 317.0 7.0
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EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BLE 1M_Low channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz

Critical Fregs

Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
2327.420000 40.83 54.00 13.17 150.0 | V 168.0 6.7
2327.510000 51.35 74.00 22.65 150.0 | V 193.0 6.7
2383.045000 50.62 74.00 23.38 150.0 | V 342.0 7.0
2383.045000 41.63 54.00 12.37 150.0 | V 342.0 7.0
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A TUVRheinland®

EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BLE 1M_High channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
2483.630000 42.36 54.00 11.64 | 150.0 | H 311.0 7.4
2495.566250 58.08 74.00 15.92 | 150.0 | H 322.0 7.4
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EUT Information

EUT Name: Ninebot S2
Model: N5M340
Test Mode: BLE 1M_High channel
Order No/Sample No: 168379569/A003300194-001
Test Voltage: Battery
Remark: Temp 23 Humi:56%
Test Standard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
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Frequency in MHz
Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBpVv/m) (dB) (cm) (deg) (dB/m)
2484.280000 41.30 54.00 12.70 150.0 | V 149.0 7.4
2496.271250 54.46 74.00 19.54 150.0 | V 162.0 7.4
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